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SECTION 1 : REPORT SUMMARY
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Section 1: Report Summary

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with Part 15, Subpart E. Radiated tests were conducted in accordance with ANSI
C63.4-2003.

The assessment summary is as follows:

Apparatus Assessed: CM9

Specification: FCC Part 15 Subpart E, 15.407
Compliance Status: Complies

Exclusions: None

Non-compliances: None

Report Release History: Original Release

Test Location: Nemko Canada Inc.

303 River Road
Ottawa, Ontario

K1V 1H2
Tests Performed By: Heng Lin EMC/Wireless Specialist
Test Dates: From March 06, 2008 to May 28, 2008

Note that the results contained in this report relate only to the items tested and were obtained in
the period between the date of initial receipt of samples and the date of issue of the report.

This test report has been completed in accordance with the requirements of ISO/IEC 17025. All
results contain in this report are within Nemko Canada’s ISO/IEC 17025 accreditation.

Nemko Canada Inc. authorizes the applicant to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of
such third parties. Nemko Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of
decisions made or actions based on this report.
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SECTION 2 : EQUIPMENT UNDER TEST

Nemko Canada Inc. Report Number: 103079-1TRFWL

Specification: FCC Part 15 Subpart E

Section 2 : Equipment Under Test

2.1 Identification of Equipment Under Test (EUT)

The following information identifies the EUT under test:

Type of Equipment:

DTS - Digital Transmission System

Brand Name:

Waveteq Communications Inc

Model Name or Number: CM9
Serial Number: None
Nemko Sample Number: 1

FCC ID:

VI1S71300001

Date of Receipt:

March 03, 2008

2.2 Accessories

The following information identifies accessories used to exercise the EUT during testing:

Description: Laptop

Brand Name: Dell

Model Name or Number: PPO5L

Serial Number: CN-0G5152-48643-445-0906
Nemko Sample Number: None

Connection Port: Mini-PCI

Cable Length and Type:

0.2m Shielded Interface Bridge

Description:

Power Supply

Brand Name:

Dell

Model Name or Number:

HP-0Q065B83

Serial Number:

CN-05U092-47890-398-06YC

Nemko Sample Number:

None

Connection Port:

AC Input

Cable Length and Type:

2m Power cable

2.3  EUT Description

The EUT is WLAN a+b+g Mini-PCI Module.
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Nemko Canada Inc.

SECTION 2 : EQUIPMENT UNDER TEST

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

2.4  Technical Specifications of the EUT

Operating Band:

Operating Frequency:

Modulation:
Occupied Bandwidth:
Channel Spacing:
Emission Designator:

Antenna Data:

Power Supply Requirements:

2.5 EUT Setup diagram

WLAN

5.150 - 5.250 GHz
5.725 - 5.825 GHz

5.180 - 5.240 GHz
5.755 - 5.795 GHz

OFDM (BPSK, QPSK, 16-QAM, 64-QAM)
27.4 MHz

20 MHz

27TM40W7D

External Panel Antenna SPDN6W: 16.8 dBi
External Omni Antenna SPDJ60: 9 dBi

3.3VvDC from the host PC

Lling-PCT Il adhle

Laptop

— Power Supply ——
A0 Main
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SECTION 2 : EQUIPMENT UNDER TEST
N) Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

2.6  Operation of the EUT during testing

The EUT worked in Transmitting mode or Receiving mode. The ART Application Program was
used to control the EUT.

2.7 Modifications incorporated in the EUT

There were no modifications performed to the EUT during this assessment.
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SECTION 3 : TEST CONDITIONS
(N) Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Section 3 : Test Conditions

3.1 Specifications
The apparatus was assessed against the following specifications:

FCC Part 15 Subpart E, 15.407
Unlicensed National Information Infrastructure Devices

3.2 Deviations From Laboratory Test Procedures

No deviations were made from laboratory test procedures.

3.3 Test Environment

All tests were performed under the following environmental conditions:

Temperature range © 15-300C

Humidity range o 20-75%

Pressure range . 86-106 kPa

Power supply range . +/- 5% of rated voltages

3.4  Measurement Uncertainty

Nemko Canada measurement uncertainty has been calculated using guidance of UKAS LAB
34:2003 and TIA-603-B Nov 7, 2002. All calculations have been performed to provide a
confidence level of 95% and can be found in Nemko Canada document MU-003.
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Nemko Canada Inc.

SECTION 3 : TEST CONDITIONS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

3.5 Test Equipment

Equipment Manufacturer Model No. Asset/Serial No. | Cal. Date Next Cal.
Electro-Magnetic Interference | ¢ SAC-3 FA002047 May 06/08 | May 06/09
Test Chamber

Bilog Sunol JB3 FA002108 Jan. 21/08 Jan. 21/09
Horn Antenna #2 EMCO 3115 FA000825 Jan. 15/08 Jan. 15/09
Horn 18 — 26.5 GHz Electro-Metrics SH-50/60-1 FA000479 Ccou Ccou

Horn 26 .5 - 40 GHz Electro-Metrics SH-50/60-2 FA000485 Ccou Ccou
Receiver/Spectrum Analyzer Rohde & Schwarz ESU 26 FA002043 Dec. 07/07 Dec. 07/08
LISN Rohde & Schwarz ENV216 FA002023 Sept. 04/07 Sept. 04/08
International Power Supply California Inst. 3001i FA001021 Jan. 16/08 Jan. 16/09
Spectrum Analyzer Rohde & Schwarz FSU FA001877 Jan 23/08 Jan 23/09
RF AMP JCA 1-18GHz FA002091 Oct 2/07 Oct 2/08
Attenuator Narda 768-10 9709 COuU COuU
Notch Filter Microwave Circuits 5150-5350MHz | FA001941 Cou COou
Notch Filter Microwave Circuits 5470-5725MHz | FA002012 cou cou
Notch Filter Microwave Circuits 5725-5850MHz | FA001921 cou cou

18.0 — 26.0 GHz Amplifier NARDA BBS-1826N612 | FA001550 Ccou Ccou

26 — 40.0 GHz Amplifier NARDA DBL-2640N610 | FA001556 Ccou Cou

COU - Calibrate on Use

NCR - No Calibration Required
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SECTION 4 : RESULTS SUMMARY
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Section 4 : Results Summary

This section contains the following:
FCC Part 15 Subpart E : Test Results

The column headed 'Required’ indicates whether the associated clauses were invoked for the
apparatus under test. The following abbreviations are used:

N No : not applicable / not relevant.
Y Yes : Mandatory i.e. the apparatus shall conform to these tests.

N/T Not Tested, mandatory but not assessed. (See Report Summary)

4.1 FCC Part 15 Subpart E : Test Results

Part 15 Test Description Required Result
15.207(a) Powerline Conducted Emissions Y PASS
15.209(a) Radiated Emissions within Restricted Bands Y PASS
15.403(i) Emission Bandwidth Y PASS
15.407(a)(2) Peak Conducted Transmit Output Power Y PASS
15.407(b) Spurious Emissions Y PASS
15.407(a)(2) Peak Power Spectral Density Y PASS
15.407(a)(6) Peak Excursion Measurement Y PASS

Notes:
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Appendix A : Test Results

Clause 15.207(a) Powerline Conducted Emissions

Frequency of Conducted limit (dBuV)

Emission (MHz) Quasi-peak Average

0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test Results: Pass

Additional Observations:

All plots were obtained using a sweeping receiver with an IF of 9kHz using a Peak and
Average detector. The plots have been corrected with the cable loss and LISN loss to

show compliance.
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(N) Nemko

Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Phase

Level in dBuV

9

8

8

7

7

6

6 CISPR 22 Voltage on Mains QP Clas:
sd N ——— CISPR 22 Voltage on Mains AV Class
4 s VU PO USRI HOOUOUIOOPO USRS SO SOOI SO i

4

3

3

2

2

1

1

5

[0y + + + + + + + + + + + + + + + + + 1

150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M

120VAC Phase

— CISPR 22 Voltage on Mains QP Class B.Limit
s CISPR 22 Voltage on Mains AV Class B.Limit
Preview Peak Detector
Preview Average Detector

Frequency in Hz

30M

Page 11 of 52



(N) Nemko

Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL

Specification: FCC Part 15 Subpart E

Clause 15.209(a) Radiated Emissions within Restricted Bands

Except as provided elsewhere in this subpart, the emissions from an intentional radiator shall not exceed the field
strength levels specified in the following table:

Frequency Field Strength ~ Measurement Distance
(MHz) (microvoltsmeter) (meters)
0.009-0.490 2400/F (kHz) 300
0.490-1.705 24000/F (kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
Test Results: Pass

Additional Observations:
The Spectrum was searched from 30MHz to the 10 Harmonic.

These results apply to emissions found in the Restricted bands defined in FCC
Part 15 Subpart C, 15.205.

The EUT was measured on three orthogonal axis.

The EUT was searched for low, medium and high frequencies and only worse
case was reported.
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

9dBi External Omni Antenna

Restricted Band | RCVD Signal | Cable Loss AF Emission Level Limits Margin
(GHz) (dBuv) (dB) (dB) (dBuv/m) (dBuVv/m) (dB)
45_515 26.93 6.6 32.2 65.73 74.00 8.27 Peak
' ' 13.89 6.6 32.2 52.69 54.00 1.31 Average
@ R e Marker 1 [T1 1
— 4.711458333 GHz ”
80
Date: 29.MAY.2008 20:20:09
® e el
90 V — I
[ A]

[~80:

70

I-60:

I-50:

40

I-30:

20

10

o

-

Start 4.5 GHz

Date: 29.MAY.2008 20:21:37

65 MHz/

Stop 5.15 GHz
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

9 dBi External Omni Antenna

Restricted Band | RCVD Signal | Cable Loss AF Emission Level Limits Margin
(GH2) (dBuVv) (dB) (dB) (dBpuVv/m) (dBuVv/m) (dB)
535 _5.46 26.47 6.9 33.1 66.47 74.00 7.53 Peak
' ' 13.6 6.9 33.1 53.6 54.00 0.40  Average

® “RBW 1 MHz Marker 1 [T1 ]
— T
WMW o Ay A ms A A A LAt At

Date: 29.MAY.2008 20:18:21

@ T
- u

L A]

Date: 29.MAY.2008 20:19:11
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

16.8 dBi External Panel Antenna

Restricted Band | RCVD Signal | Cable Loss AF Emission Level Limits Margin
(GH2) (dBuVv) (dB) (dB) (dBpuVv/m) (dBuVv/m) (dB)
45-5.15 27.31 6.6 32.2 66.11 74.00 7.89 Peak
' ' 14.5 6.6 32.2 53.3 54.00 0.70  Average
@ T el
— u
L A]
MWMMMWMMMMMWW
® :RBW 1 MHz Marker 1 [T1 1
I SN R R —

Date: 29.MAY.2008 20:10:26
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

16.8 dBi External Panel Antenna

Restricted Band | RCVD Signal | Cable Loss AF Emission Level Limits Margin
(GH2) (dBuVv) (dB) (dB) (dBpuVv/m) (dBuVv/m) (dB)
535 _5.46 26.49 6.9 33.1 66.49 74.00 7.51 Peak
' ' 13.38 6.9 33.1 53.38 54.00 0.62  Average
@ S
- u
L A]
jw«w«wiwwmw H A A A A
® :RBW 1 MHz Marker 1 [T1 ]
90

Date: 29.MAY.2008 20:11:45
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Clause 15.403(i) Emission Bandwidth

The emission bandwidth shall be determined by measuring the width of the signal between two points, one below
the carrier center frequency and one above the carrier center frequency, that are 26 dB down relative to the
maximum level of the modulated carrier. Determination of the emissions bandwidth is based on the use of
measurement instrumentation employing a peak detector function with an instrument resolution bandwidth
approximately equal to 1.0 percent of the emission bandwidth of the device under measurement

Test Results: Pass

26dB Bandwidth:

Frequency Band Channel Operating Fregency Bandwidth
(GH2) (MHz) (MH2)
5.15-5.25 36 5180 27.0
5.725-5.825 161 5795 27.4
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.15-5.25 GHz TX Frequency: 5.18 GHz

“RBW 300 kHz pelta 2 [T1 ]
“VBW 1 MHz 0.70 dB
Ref 21.5 dBm *Att 20 dB SWT 20 ms 27 .000000000 MHz

o~ Offset— 1115 dB Marker[1 [T1 |
-23178 dBm
51165700000 GHz

10

g e
s,

Center 5.18 GHz 5 MHz/ Span 50 MHz

Date: 27.MAY.2008 15:18:28

Operating Band: 5.725 -5.825 GHz TX Frequency: 5.795 GHz

*RBW 300 kHz Dpelta 2 [T1 ]

“VBW 1 MHz 2.40 dB
Ref 21.5 dBm “Att 20 dB SWT 20 ms 27.400000000 MHz
o Offbet 1115 db Varker| I [TI J |
-23/23 dBm
5, 780700000 GHz

1y

\ LVL
4

Iy

70

Center 5.795 GHz 5 MHz/ Span 50 MHz

Date: 27.MAY.2008 14:54:45
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Clause 15.407(a)(1) Power Limits for the band 5.15-5.25GHz

For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency band of operation shall not
exceed the lesser of 50mW or 4dBm + 10 log B, where B is the 26dB emission bandwidth in MHz. In addition, the
peak power spectral density shall not exceed 4dBm in any 1MHz band. If transmitting antennas of directional gain
greater than 6dBi are used, both the maximum conducted output power and the peak power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

Test Method: FCC Public Notice Ref: DA: 02-2138
Measurement Procedure for Peak Transmit Power in UNII Band

Test Results: Pass
Output Power
Condudted . . . .
Ch Freq. | Gant Power Limit Margin | EIRP Limit Margin
# (MH2z) | (dBi) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
36 5180 9 12.75 14 1.25 21.75 23 1.25
44 5220 9 12.92 14 1.08 21.92 23 1.08
48 5240 9 12.22 14 1.78 21.22 23 1.78
36 5180 16.8 5.34 6.2 0.86 22.14 23 0.86
44 5220 16.8 5.56 6.2 0.64 22.36 23 0.64
48 5240 16.8 5.17 6.2 1.03 21.97 23 1.03
PSD
Conducted - . EIRP - .
Ch Freq. | Gant PSD Limit Margin PSD Limit Margin

# (MHz) | (dBi) [(dBm/MHZ)(dBm/MHz) (dB) |(dBm/MHz)(dBm/MHz) (dB)

36 5180 9 -0.44 1 1.44 8.56 10 1.44
44 5220 9 -0.72 1 1.72 8.28 10 1.72
48 5240 9 -0.45 1 1.45 8.55 10 1.45
36 5180 16.8 -7.33 -6.8 0.53 9.47 10 0.53
44 5220 16.8 -7.57 -6.8 0.77 9.23 10 0.77
48 5240 16.8 -1.47 -6.8 0.67 9.33 10 0.67
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Conducted Output Power - 9dBi External Omni Antenna
Operating Band: 5.15-5.25 GHz TX Frequency: 5.18 GHz

RBW 20 MHz Marker 1 [T1 ]
“VBW 20 MHz 12.75 dBm
Ref 26 dBm “Att 10 dB SWT 3.18 ms 7.105769 us

Offset 11/5 dB

|
%
§
|
i

-10

=20

TRG -2217 dBm

L _30 SWP 100 of 100

40

Center 5.18 GHz 318 ups/

Date: 2.JUN.2008 20:10:17

Operating Band: 5.15-5.25 GHz TX Frequency: 5.22 GHz

RBW 20 MHz Marker 1 [T1 ]
*VBW 20 MHz 12.92 dBm
Ref 26 dBm *Att 10 dB SWT 3.18 ms -307.692308 ns
Offset 11/5 dB
20
i [ A]
L e Evimry Iw A ey
[AVG) TRG
LVL
-0
-10
-20
_30 SwpP 100 off 100 308
TRG -35[2 dBm
-40
=50
-60
=70
Center 5.22 GHz 318 ups/

Date: 6.JUN.2008 16:11:44
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.15-5.25 GHz TX Frequency: 5.24 GHz

RBW 20 MHz Marker 1 [T1 ]
*VBW 20 MHz 12.22 dBm
Ref 26 dBm “Att 10 dB SWT 3.18 ms 7.105769 pus
Offset 11/5 dB
20
N
LA AN oMl LA oA N parrps, PSP TIWEIRN [PV S
AVG TRG
LVL
(o
-10
-20
TRG -2217 dBm
L _30 Swp 100 off 100 308
-40
-50
=60
-70
Center 5.24 GHz 318 ups/

Date: 2.JUN.2008 20:13:01

Conducted Output Power - 16dBi External Panel Antenna
Operating Band: 5.15-5.25 GHz TX Frequency: 5.18 GHz

RBW 20 MHz Marker 1 [T1 ]
“VBW 20 MHz 5.34 dBm
Ref 26 dBm “Att 10 dB SWT 3.18 ms 7.105769 ps

off$et 11]5 dB l

20

MR | 10

AVG TRG
X A A i " P Wy PRV VYIS RO LvL
o
-10
-20

TRG -22{7 dBm

SwWP 100 off 100

=70

Center 5.18 GHz 318 ups/

Date: 2.JUN.2008 20:10:58
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.15-5.25 GHz TX Frequency: 5.22 GHz

RBW 20 MHz Marker 1 [T1 ]
“VBW 20 MHz 5.56 dBm
Ref 26 dBm “Att 10 dB SWT 3.18 ms -307.692308 ns

Offset 11/5 dB

20

=y
%3
T

o

<)

TRG
ldlw«ﬂ*ﬂk—HrvmkrNMJAva/ﬂi%hmmf*“”wu”ﬁhlLJkurKrwww4Lﬂ*ANJJI ~ VT LvL

-10

-—20-

| 30 SWP 100 of 100

TRG -35{2 dBm

40

Center 5.22 GHz 318 ups/

Date: 6.JUN.2008 16:20:51

Operating Band: 515-5.25GHz  TX Frequency: 5.24 GHz

RBW 20 MHz Marker 1 [T1 ]
“VBW 20 MHz 5.17 dBm
Ref 26 dBm “Att 10 dB SWT 3.18 ms 7.105769 ps
offfet 11]5 dB l
20
[ A
M | 10
[AVG] TRG
‘WHWVJNmNNthﬂbaMﬁvﬁﬁﬂiﬂwJVnhAAUJdAHpM&&wﬁ A AU AF MR A AL A NI LvL

O

-10 l
-20:

TRG -22{7 dBm
L 30 SwWP 100 off 100

=70

Center 5.24 GHz 318 ups/

Date: 2.JUN.2008 20:12:06
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

PSD - 9dBi External Omni Antenna
Operating Band: 5.15-5.25 GHz

“RBW 1 MHz

TX Frequency:

5.18 GHz

Marker 1 [T1 ]

“VBW 3 MHz -0.44 dBm
Ref 26 dBm “Att 10 dB SWT 20 ms 5.175855288 GHz
off$et 11]5 dB
20
[1_SARNET
AVG]
LvL
1
a3

o Mg Safisna v ok
- ///JMMM*

\

-20
meggdgi; 100 of 100

40

-50

=60

-70

Center 5.18 GHz 2.33 MHz/

Date: 6.JUN.2008 17:36:53

Operating Band: 5.15-5.25 GHz

TX Frequency:

Span 23.3 MHz

5.22 GHz

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -0.72 dBm
Ref 26 dBm *Att 10 dB SWT 20 ms 5.221194872 GHz
Offset 11/5 dB
20
B 10
AVG]
1
o (PR [T RESFy
. ///[/lrvﬂ
-20
SWP 100 off 100 308
-40
+--50:
-60
+--70
Center 5.22 GHz 2.33 MHz/ Span 23.3 MHz

Date: 6.JUN.2008 16:32:22
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL

Specifi

cation: FCC Part 15 Subpart E

Operating Band: 5.15-5.25 GHz TX Frequency:

Ref 26 dBm “Att 10 dB

“RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

-0.45 dBm
5.238879808 GHz

Offset 11/5 dB

5.24 GHz

Marker 1 [T1 ]

20
[1_SARNET
AVG]

LvL

O

WA AT (VA TN YL e T e T

BR

=20
qtﬁ‘rj&}vé’ 100 of 100

40

-50

=60

-70

Center 5.24 GHz 2.33 MHz/

Date: 6.JUN.2008 17:34:37

PSD - 16 dBi External Panel Antenna

Operating Band: 5.15-5.25 GHz TX Frequency:

Ref 26 dBm “Att 10 dB

“RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Span 23.3 MHz

Marker 1 [T1 ]
-7.33 dBm
5.185862340 GHz

Offset 11/5 dB
20

=y
%3

10

O

4
-10

A

=20

SWy 100 off 100

\’u, ‘

5.18 GHz

Center 5.18 GHz 2.33

Date: 6.JUN.2008 17:36:12

MHz/

Span 23.3 MHz
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.15-5.25 GHz TX Frequency: 5.22 GHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -7.57 dBm
Ref 26 dBm “Att 10 dB SWT 20 ms 5.215855288 GHz

Offset 11/5 dB
20

=y
%3

10

O

0 /NMMMM WWWW‘AHNH\

=20

N;?Jé 100 of 100 \Meos

40

Center 5.22 GHz 2.33 MHz/ Span 23.3 MHz

Date: 6.JUN.2008 16:33:09

Operating Band: 5.15-5.25 GHz TX Frequency: 5.24 GHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -7.47 dBm
Ref 26 dBm “Att 10 dB SWT 20 ms 5.246198397 GHz
Ooff$et 11]5 dB
20
10

[
<
=1 1)

0 AR AARAA AN ANy L AR s i 4T
) /ﬂ A*\
_30_SY 100 off 100 \\m‘ 2om

Center 5.24 GHz 2.33 MHz/ Span 23.3 MHz

Date: 6.JUN.2008 17:35:18
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Clause 15.407(a)(3) Power Limits for the band 5.725-5.825GHz Band

For the band 5.725-5.825 GHz, the maximum conducted output power over the frequency band of operation shall
not exceed the lesser of 1 W or 17dBm + 10 log B, where B is the 26dB emission bandwidth in MHz. In addition,
the peak power spectral density shall not exceed 17dBm in any 1MHz band. If transmitting antennas of directional
gain greater than 6dBi are used, both the maximum conducted output power and the peak power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi. However, fixed point-to-
point U-NII devices operating in this band may employ transmitting antennas with directional gain up to 23dBi
without any corresponding reduction in the transmitter peak output power or peak power spectral density. For fixed,
point-to-point U-NII transmitters that employ a directional antenna gain greater than 23dBi, a 1dB reduction in peak
transmitter power and peak power spectral density for each 1dB of antenna gain in excess of 23dBi would be
required. Fixed, point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional
applications, and multiple collocated transmitters transmitting the same information. The operator of the U-NII
device, or if the equipment is professionally installed, the installer, is responsible for ensuring that systems
employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

Test Method: FCC Public Notice Ref: DA: 02-2138
Measurement Procedure for Peak Transmit Power in UNII Band

Test Results: Pass

Output Power

Conducted . . . .
Ch Freq. | Gant Power Limit Margin | EIRP Limit Margin
# (MHz) | (dBi) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
149 5755 9 14.09 27 12.91 23.09 36 12.91
157 5785 9 14.03 27 12.97 23.03 36 12.97
161 5795 9 14.84 27 12.16 23.84 36 12.16
149 5755 16.8 10.62 19.2 8.58 27.42 36 8.58
157 5785 16.8 11.8 19.2 7.4 28.6 36 7.4
161 5795 16.8 11.82 19.2 7.38 28.62 36 7.38
PSD
Conducted . . EIRP . .
Ch Freq. | Gant PSD Limit Margin PSD Limit Margin
# (MHZ2) | (dBi) |(dBm/MHZz)[(dBm/MHz) (dB) |(dBm/MHz)(dBm/MHz) (dB)
149 5755 9 1.01 14 12.99 10.01 23 12.99
157 5785 9 0.94 14 13.06 9.94 23 13.06
161 5795 9 2.47 14 11.53 11.47 23 11.53
149 5755 16.8 -2.37 6.2 8.57 14.43 23 8.57
157 5785 16.8 -1.91 6.2 8.11 14.89 23 8.11
161 5795 16.8 -1.84 6.2 8.04 14.96 23 8.04
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Conducted Output Power - 9dBi External Omni Antenna
Operating Band: 5.725-5.825 GHz  TX Frequency: 5.755 GHz

RBW 20 MHz Marker 1 [T1 ]

*VBW 20 MHz 14.09 dBm
Ref 26 dBm “Att 10 dB SWT 3.18 ms 7.105769 ps
Offset 11/5 dB
20
=
v
o, " y oL At gt s
10
AVG] TF
LVL
-0-
-10
=20
TRG -2217 dBm
L _30 Swp 100 off 100 308
-40
-50
=60
-70
Center 5.755 GHz 318 ups/

Date: 2.JUN.2008 20:20:52

Operating Band: 5.725-5.825 GHz  TX Frequency: 5.785 GHz

RBW 20 MHz Marker 1 [T1 ]
“VBW 20 MHz 14.03 dBm
Ref 26 dBm “Att 10 dB SWT 3.18 ms -307.692308 ns

Offset 11/5 dB
20
L
Pﬁ?avm\J~mp\»¢AuvuwurmA»u\mw~m~r4mw~—«amnxmm,um~¢+wuﬁ SUVIS A )

[
<
=1 1)

TRG
LVL

_30 SwpP 100 off 100 308

TRG -35[2 dBm

Center 5.785 GHz 318 ups/

Date: 6.JUN.2008 16:17:59
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.725-5.825GHz  TX Frequency: 5.795 GHz

RBW 20 MHz Marker 1 [T1 ]
*VBW 20 MHz 14.84 dBm
Ref 26 dBm “Att 10 dB SWT 3.18 ms 7.105769 s
offfet 11]5 dB l
20
=
FAFMJUMMLVWMmﬁkﬂ4rrvN%1mhﬂwumhrdww1r~rrwAM%*NMMJwnh/wwvu*uwmAawAmNnﬂanﬁ
10
AVG TRG
LVL
-0
-10
--20
TRG -22]7 dBm
| 50 SWP| 100 of 100 S0t
-40
=50
-60
=70
Center 5.795 GHz 318 ps/

Date: 2.JUN.2008 20:21:20

Conducted Output Power - 16dBi External Panel Antenna
Operating Band: 5.725-5.825 GHz  TX Frequency: 5.755 GHz
@

RBW 20 MHz Marker 1 [T1 ]

“VBW 20 MHz 10.63 dBm
Ref 26 dBm *Att 10 dB SWT 3.18 ms 7.105769 ps
Offset 11/5 dB
20
1
[1 sAlM
ivi € Y TRG
LVL
-0
-10
-20

TRG -22(7 dBm

SwpP 100 off 100 308

Center 5.755 GHz 318 ups/

Date: 2.JUN.2008 20:20:11
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.725-5.825 GHz  TX Frequency: 5.785 GHz

RBW 20 MHz Marker 1 [T1 ]
“VBW 20 MHz 11.80 dBm
Ref 26 dBm “Att 10 dB SWT 3.18 ms -307.692308 ns

Offset 11/5 dB

20

H
2
}?

TRG
LVL

-10

=20

_30 SWP 100 of 100

TRG -35{2 dBm

40

Center 5.785 GHz 318 ups/

Date: 6.JUN.2008 16:18:31

Operating Band: 5.725-5.825 GHz  TX Frequency: 5.795 GHz

RBW 20 MHz Marker 1 [T1 ]
“VBW 20 MHz 11.82 dBm
Ref 26 dBm “Att 10 dB SWT 3.18 ms 7.105769 ps
off$et 11]5 dB
20
[ A
1
X Ao n N - A W g A Al s
AVG| TRG
LVL
to
-10
-20

TRG -22(7 dBm

SwpP 100 off 100 308

Center 5.795 GHz 318 ups/

Date: 2.JUN.2008 20:21:44
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

PSD - 9dBi External Omni Antenna
Operating Band:

Ref 26 dBm

5.725-5.825 GHz

“Att 10 dB

TX Frequency: 5.755 GHz
“RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz 1.01 dBm
SWT 20 ms 5.758958013 GHz

Offset 11/5 dB

20
10
[AVG]
1 LvL
e, PPN Kb,

O
10 /

D

SWP 100 of 100

Center 5.755 GHz

Date: 6.JUN.2008 16:28:10

Operating Band:

5.725-5.825 GHz

2.33 MHz/ Span 23.3 MHz

TX Frequency: 5.785 GHz

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 0.94 dBm
Ref 26 dBm *Att 10 dB SWT 20 ms 5.786381571 GHz
Offset 11/5 dB
20
l-10
AVG]
1 LVL
Lo A AN NI A g AT AN b A
-10 / \
- \\\’\4/
_30 SwpP 100 off 100 308
-40
=50
-60
=70
Center 5.785 GHz 2.33 MHz/ Span 23.3 MHz

Date: 6.JUN.2008 16:29:29
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.725-5.825 GHz  TX Frequency: 5.795 GHz

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz 2.47 dBm
Ref 26 dBm “Att 10 dB SWT 20 ms 5.797688462 GHz
off$et 11]5 dB
20
1 SARNET
AVG]
1 LvL
LA |witrinismt A A tabipn

7 \

SWP 100 of 100
3DB

Center 5.795 GHz 2.33 MHz/ Span 23.3 MHz

Date: 6.JUN.2008 16:28:46

PSD - 16 dBi External Panel Antenna
Operating Band: 5.725-5.825 GHz  TX Frequency: 5.755 GHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -2.27 dBm
Ref 26 dBm “Att 10 dB SWT 20 ms 5.748876282 GHz

Offset 11/5 dB
20

[ A
MR |10
[AVq]

LvL

O

Mﬂw!”»uﬁ»»uaAnN\»wwwm»fuwﬂﬁ\”~4¢ﬁ»«a~¢ﬂ«»u~»A " AN
10 / “\
-20:
rﬁﬁé’ 100 of 100 \““«,N 308

40

-50

=60

-70

Center 5.755 GHz 2.33 MHz/ Span 23.3 MHz

Date: 6.JUN.2008 17:27:05
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.725-5.825GHz  TX Frequency: 5.785 GHz

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -1.91 dBm
Ref 26 dBm “Att 10 dB SWT 20 ms 5.779847115 GHz
off$et 11]5 dB l
t-20
10
e
LVL
o 1
WMWWMMNWM\

10 / \

20

A.gé/'S’/P 100 of 100 \\A -
i 3DB

=70

Center 5.785 GHz 2.33 MHz/ Span 23.3 MHz

Date: 6.JUN.2008 16:36:28

Operating Band: 5.725-5.825GHz  TX Frequency: 5.795 GHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -1.84 dBm
Ref 26 dBm *Att 10 dB SWT 20 ms 5.796232212 GHz

off$et 11]5 dB l

20

=
»

10

LT

-20
WP 100 off 100 3DB

>

VG

=70

Center 5.795 GHz 2.33 MHz/ Span 23.3 MHz

Date: 6.JUN.2008 17:26:21
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Clause 15.407(a)(6) Peak Excursion

The ratio of the peak excursion of the modulation envelope (measured using a peak hold function) to the maximum
conducted output power (measured as specified above) shall not exceed 13 dB across any 1 MHz bandwidth or the
emission bandwidth whichever is less.

Test Method: FCC Public Notice Ref: DA: 02-2138
Measurement Procedure for Peak Transmit Power in UNII Band

Test Results: Pass

9dBi External Omni Antenna

Operating Band: 5.15-5.25GHz TX Frequency: 5.18 GHz
“RBW 1 MHz
“VBW 3 MHz
Ref 40 dBm “Att 30 dB SWT 20 ms
40 Offset 10 |dB
| o [ A ]
MAXH 20 "
iva - D1 11.2% dBm &vﬁ"—“muwwwmm—\\
o J/Dj,ﬁ 4 dBm i R AN
I //M MM\ \«« \
Wswp 100/(( 100 M .-
L-20 M/ \1
L o gduart AL,
-60
Center 5.18 GHz 3 MHz/ Span 30 MHz

Date: 26.MAY.2008 22:36:24
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.15-5.25 GHz

“RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Ref 40 dBm “Att 30 dB

TX Frequency:

5.22 GHz

40 Offset 10 |dB

30
1 PK
MAXH | 20 "
AVG) 10 D1 10.56¢_dBm ]

Lo

r{(}/‘{‘ D2 b T o~

. \\ﬂ

-10
Swp 100 off 100
,,20/ \
e iy
--40.
=50
-60

Center 5.22 GHz 2.33 MHz/

Date: 6.JUN.2008 20:25:38

Operating Band: 5.15-5.25 GHz

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Ref 40 dBm “Att 30 dB

TX Frequency:

Span 23.3 MHz

5.24 GHz

40 Offset 10 |dB
30 LA
[+ I
LvL
2 sA
AG | 40
1975 [dBm v ““\V\\\
o
ol N
D2 )fVﬂPm bl A wwuuk\ \g\*¢q
-10 g
Swp| 100 7( 100 \HM .-
L-20
-40
+-50
-60
Center 5.24 GHz 3 MHz/ Span 30 MHz

Date: 26.MAY.2008 22:33:10
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.725-5.825 GHz  TX Frequency:

“RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker

Ref 40 dBm “Att 30 dB 5.

5.755 GHz

11
11.91 dBm
758365385 GHz

1

40 Offset 10

30

20

VL

-

D1 11.91 dBm

10

D2,./6

Lo. 8 dBm

100 ¢

Ul 100

o

Center 5.755 GHz 3 MHz/

Date: 26.MAY.2008 22:20:09

Operating Band: 5.725-5.825 GHz  TX Frequency:

Span 30 MHz

5.785 GHz

3DB

“RBW 1 MHz
*VBW 3 MHz
Ref 40 dBm *Att 30 dB SWT 20 ms
40 Offset 10 |dB
30
MAXH %0.
2 SA
D1 11.6 Bm
AVG 0 O o) e oo oo o O e ST
Lo . D2 1L1 dBp .
Mﬂfﬂwr ~\u\\\ \\%\\u
=10
SWF’/ 100 off 100
;;iivﬂfﬂﬂ \\‘V"ﬁNW
=30
t--40.
=50
-60
Center 5.785 GHz 2.33 MHz/ Span 23.3 MHz

Date: 6.JUN.2008 20:39:27
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.725-5.825 GHz  TX Frequency: 5.795 GHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 11.77 dBm
Ref 40 dBm “Att 30 dB SWT 20 ms 5.792451923 GHz
40 Offget 10 |dB
30
1 PK
MAXH
20 LVL
1
AVG D1 11.77 dBm - x
10 "\
lo 02,4 A8 L bt N

M e oo

)

S
£
:

SWP 100 fpHif 100

o’ e,

Center 5.795 GHz 3 MHz/ Span 30 MHz

Date: 26.MAY.2008 22:18:39

16dBi External Panel Antenna
Operating Band: 5.15-5.25 GHz TX Frequency: 5.18 GHz

“RBW 1 MHz
*VBW 3 MHz
Ref 40 dBm “Att 30 dB SWT 20 ms
40 Offset 10 |dB
30
1 PK]
MAXH
20 LVL
2 SA
AVG 10

D1 4.15|dBm
K rd = N

D2 Y .7 dBm Aot
10 S an AR A | Ny A
swpl w100 o 100 N
N /Mr*‘ W\A -

-30
AR P
-50
-60
Center 5.18 GHz 3 MHz/ Span 30 MHz

Date: 26.MAY.2008 22:35:18
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.15-5.25 GHz TX Frequency: 5.22 GHz

“RBW 1 MHz
*VBW 3 MHz
Ref 40 dBm “Att 30 dB SWT 20 ms
40 Offset 10 |dB
30
1 PK]
MAXH
20 LVL
2 SA
AVG 10
D1 3.96|dBm LA

o <

o D2 -¥.7,dBm T
swp /1{()/0":1’ 100 “\
308

£

Center 5.22 GHz 2.33 MHz/ Span 23.3 MHz

Date: 6.JUN.2008 20:29:17

Operating Band: 5.15-5.25 GHz TX Frequency: 5.24 GHz

“RBW 1 MHz
“VBW 3 MHz
Ref 40 dBm “Att 30 dB SWT 20 ms
40 Offget 10 |dB
20
AxH I I !
LVL
2 sA
AVG 10
D1 3.45|dBm
| AT T e W T oY MMLM‘J.
o / "‘*\_\
o DZ/&V2 R e e e AT O PP Va2 Vi 9 ) AW
SWP/.Jfgo o{ 100 \\"\ 208
YL, ”‘wmv
B Mrv"'J \W
W MNAN po
50
-60
Center 5.24 GHz 3 MHz/ Span 30 MHz

Date: 26.MAY.2008 22:34:07
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.725-5.825 GHz  TX Frequency: 5.755 GHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 8.38 dBm
Ref 40 dBm “Att 30 dB SWT 20 ms 5.753894231 GHz
40 Offget 10 |dB
30
1 PK
MAXH
20 LVL
2 sA
AVG 10 1
D1 8.38|dBm NETTRREETARS—. n Ao~
o
D2/-P.6 N
r TSR W s TN A
SWP| 100 100 Nﬂu\“’ e
N N// \\
W =
+--40.
=50
-60
Center 5.755 GHz 3 MHz/ Span 30 MHz

Date: 26.MAY.2008 22:21:39

Operating Band: 5.725-5.825 GHz  TX Frequency: 5.785 GHz

“RBW 1 MHz
“VBW 3 MHz
Ref 40 dBm “Att 30 dB SWT 20 ms
40 Offfet 10[dB
20
=3 |, ‘
LVL
2 sA
AG |0
B1T-o-S6 U, Pn——

Swp 100 off 100 \ 308

-60

Center 5.785 GHz 2.33 MHz/ Span 23.3 MHz

Date: 6.JUN.2008 20:42:43
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Operating Band: 5.725-5.825 GHz  TX Frequency: 5.795 GHz
von 3 Mz
Ref 40 dBm “Att 30 dB SWT 20 ms
40 Offset 10 ([dB
30
‘
Ac o D1-9-59 dBm WMM\
Lo /yf?@kwwwmm, e A L) \
-10
N“Mrg: 100 gif 100 *A"\‘\ L\V\“"“’\ 3DB
=50
-60
Center 5.795 GHz 3 MHz/ Span 30 MHz

Date: 26.MAY.2008 22:16:38
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Clause 15.407(b)(1) Undesirable emission limits for transmitters in the 5.15-5.25GHz band

For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35 GHz band shall not
exceed an EIRP of —27dBm/MHz.

Test Results: Pass
Test Data:
Conducted Emission:

Full Span: TX frequency — 5240 MHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 38.23 dBm
Ref 26 dBm “Att 10 dB SWT 270 ms 4.575641026 GHz
Off$et 11]5 dB
I-20
[ A
M |10
WAXH
LvL
o
I-10
20
Q1 -27 dBm
I-30 B
—-40: W
wivuAAﬁ\ﬂkJmAnhMAmdﬂkﬂNAMﬁ/ku)UMN\ﬁLJAMJU\ALAJ‘MLV\MANAA"PM
I--60
-70
Center 23.015 GHz 4.597 GHz/ Span 45.97 GHz

Date: 2.JUN.2008 21:30:48
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

TX Frequency:

TX Frequency:

5.18 GHz

Antenna Gain: 9dBi External Omni Antenna

“RBW 1 MHz Marker 1 [T1 1]
VBW 3 MHz -31.16 dBm
Ref 21.5 dBm “Att 15 dB SWT 20 ms 5.148525641 GHz
[[20T OFT$ET T175 0B 1
n
10 P P Wy
WAXH
0 LVL
L-10 M//
20 /,
D1 -27 dBm
T
| 30 WJ
3DB
,_]E bk ol
-50
I--60
-70

Center 5.15 GHz

Date: 27.MAY.2008 15:08:52

5.24 GHz

Ref 21.5 dBm

10 MHz/ Span 100 MHz

Antenna Gain: 9dBi External Omni Antenna

“RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -43.43 dBm

*Att 15 dB SWT 20 ms 5.350881410 GHz

|20 OffT$eT

L gemers

TI]5 dB

D1 427 dBm

i

3DB

Ik

Center 5.35 GHz

Date: 27.MAY.2008 15:22:00

25 MHz/ Span 250 MHz
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

TX Frequency: 5.18 GHz
@

Ref 21.5 dBm

Antenna Gain: 16.8 dBi External Panel Antenna

*Att 15 dB

“RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-39.49 dBm
5.143878205 GHz

(20~ OFf$et 115 UB

~10:
[+ PH]
MAXH
0
=10
=20
D1 -27 d¢iBm
=30

A A AN AT

Center 5.15 GHz

Date: 27.MAY.2008 15:14:23

TX Frequency: 5.24 GHz

Ref 21.5 dBm *

10 MHz/

Antenna Gain:

Att 15 dB

“RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Span 100 MHz

16.8 dBi External Panel Antenna

Marker 1 [T1 ]
-46.66 dBm
5.357692308 GHz

|20 OffT$eT 1175 dB

10

D1'|-27 diBm

3DB

Center 5.35 GHz

Date: 27.MAY.2008 15:20:41

25 MHz/

Span 250 MHz
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Radiated Emission:

9dBi External Omni Antenna (SPDJ60)

Frequenc Polarit RCVD Cable | Antenna | Emission Limit | Margin
(l\(jIHz) Y| Antenna (V/H)y Signal Loss Factor Level @Buvim)| dB% Detector
(dBuv) | (dBm) (dB) | (dBuV/m) H
5150 Horn2 \% 23.14 6.9 33.1 63.14 68.2 5.06 Peak
5350 Horn2 \% 24.46 6.9 33.1 64.46 68.2 3.74 Peak
16.8 dBi External Panel Antenna (SPDN6W)
Frequenc Polarit RCVD Cable | Antenna | Emission Limit | Margin
(l\(jIHz) Y| Antenna (V/H)y Signal Loss Factor Level @Buvim)| ( dB(;J) Detector
(dBuv) | (dBm) (dB) | (dBuV/m) H
5150 Horn2 \% 24.12 6.9 33.1 64.12 68.2 4.08 Peak
5350 Horn2 \% 24.4 6.9 33.1 64.4 68.2 3.80 Peak
Note:
~30P

E =" (27dBm EIRP = 68.3 dBLV)
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Clause 15.407(b)(4) Undesirable emission limits for transmitters in the 5.725-5.825GHz band

For transmitters operating in the 5.725-5.825 GHz band: all emissions within the frequency range from the band
edge to 10 MHz above or below the band edge shall not exceed an EIRP of —17dBm/MHz; for frequencies 10 MHz
or greater above or below the band edge, emissions shall not exceed an EIRP of —27dBm/MHz.

Test Results: Pass
Test Data:
Conducted Emission:

Full Span: TX frequency — 5795 MHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 34.23 dBm
Ref 26 dBm “Att 10 dB SWT 270 ms 3.838942308 GHz
Offfet 11]5 dB
20
[ A ]
10

b
X
I

LVL
0

Dl -27 d¢iBm

»m»U WMWWWMWMWW

Start 30 MHz 4.597 GHz/ Stop 46 GHz

Date: 2.JUN.2008 21:26:24
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Conducted Emission:
TX Frequency: ®5.755 GHz

Antenna Gain: 9dBi External Omni Antenna

“RBW 1 MHz

Marker 2 [T1 ]

VBW 3 MHz -33.59 dBm
Ref 21.5 dBm “Att 15 dB SWT 20 ms 5.711378205 GHz
F20—Offget —I1{5 0B e ke LT 1 1
1 -24.55 dBm
98718 GHz
1o Deltd 1 71\ ]
1 PK] 1.36 dB
MAXH Lo 34.93589(436 WHz |
-10. A~ \\\,\vm
D2 -[L7 dBm ’fl
20 1*Jv/~/
D1 -27 {iBm my’/(
I--30
v N/ﬂ
L A MJW‘UMM
WO
-50
+-60
-70 Fp
F1
Center 5.725 GHz 10 MHz/ Span 100 MHz

Date: 27.MAY.2008 15:53:57

TX Frequency:  5.795 GHz

Antenna Gain: 9dBi External Omni Antenna

“RBW 1 MHz Marker 2 [T1 ]
VBW 3 MHz -33.12 dBm
Ref 21.5 dBm “Att 15 dB SWT 20 ms 5.835256410 GHz
20— Off$et 11]5 dB Mearker—t T T 1
-27.63 dBm
. A
1o F"""‘\«J’N‘*“\ 5.825320513 GHz |[IEM
Deltd 1 [T1
R 15.09 dB
MAXH Lo -§0.320513821 MHz| |
- YA
D2 -7 dBm “h
L
D1 -27 ¢iBm by
e By
[wu\-“Ak““ﬁVVvqm~ 308
_40 st ST, SN
I--50
+-60
L-70 H
FlL
Center 5.825 GHz 10 MHz/ Span 100 MHz

Date: 27.MAY.2008 15

:58:16
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APPENDIX A : TEST RESULTS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

TX Frequency:  5.755 GHz Antenna Gain: 16.8 dBi External Panel Antenna

“RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -34.06 dBm
Ref 21.5 dBm *Att 15 dB SWT 20 ms 5.723717949 GHz
F20—Offget —I1{5 0B e ke TRESE] 1
-3§.20 dBm

5.711538462 GHz

10
1
.62 dB
35.416644667 MHz|

O

=10 ﬂ‘/ \
D2 -1L7 dBm ‘

o Ll v

D1 -27 d¢iBm

L

HE
o

b3
=
T

-50
=60
-70 Fp
F1
Center 5.725 GHz 10 MHz/ Span 100 MHz

Date: 27.MAY.2008 15:55:48

TX Frequency: 5.795 GHz Antenna Gain: 16.8 dBi External Panel Antenna

“RBW 1 MHz Marker 2 [T1 ]

VBW 3 MHz -35.60 dBm

Ref 21.5 dBm “Att 15 dB SWT 20 ms 5.835897436 GHz
20— Off$et 11]5 dB Mearker—t T T 1
-33.20 dBm

» . 5.82548(769 GHz

10 - Deltd 1 [T1
19.55 dB
WAXH -§0.480764231 MHz| |

wa L
D2 -7 dBm

20 \L\

D1 -27 ¢iBm I

N 2

l\‘V\“““‘J*AquLMM 3DB
-40 %W%MM
t—-50:
-60:
I--70. H

FL
Center 5.825 GHz 10 MHz/ Span 100 MHz

Date: 27.MAY.2008 15:57:12
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APPENDIX A : TEST RESULTS
(::)Iicennhno

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Radiated Emission:

9dBi External Omni Antenna (SPDJ60)

Frequenc Polarit RCVD Cable | Antenna | Emission Limit | Margin
(l\(jIHz) Y| Antenna (V/H)y Signal Loss Factor Level @Buvim)| dB% Detector
(dBuv) | (dBm) (dB) | (dBuV/m) H
5715 Horn2 \% 24.50 7.2 34.0 65.7 68.20 2.50 Peak
5725 Horn2 \% 33.45 7.2 34.0 74.65 78.20 3.55 Peak
5825 Horn2 \% 30.15 7.3 34.3 71.75 78.20 6.45 Peak
5835 Horn2 \% 24.55 7.3 34.3 66.15 68.20 2.05 Peak
16.8 dBi External Panel Antenna (SPDN6W)
Frequency Polarity RCVD Cable |Antenna| Emission Limit | Margin
Antenna Signal Loss Factor Level Detector
(MHz) (V/H) @Buv) | (dBm) (@B) | (dBuv/m) (dBuv/m)| (dB)
5715 Horn2 \% 26.74 7.2 34.0 67.94 68.20 0.26 Peak
5725 Horn2 \% 31.79 7.2 34.0 72.99 78.20 521 Peak
5825 Horn2 \% 29.8 7.3 34.3 71.4 78.20 6.80 Peak
5835 Horn2 \% 26.03 7.3 34.3 67.63 68.20 0.57 Peak
Note:
\/30P

E == (-27dBm EIRP = 68.3 dBYV; -17dBm EIRP = 78.3 dBLV)
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APPENDIX B : SETUP PHOTOGRAPHS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Appendix B : Setup Photographs

Conducted Emissions Setup:
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APPENDIX B : SETUP PHOTOGRAPHS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Spurious Emissions Setup:

CM9 Card with 9 dBi External Omni Antenna
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APPENDIX B : SETUP PHOTOGRAPHS
@ Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

CMO9 Card with 16.8 dBi External Panel Antenna
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APPENDIX C : BLOCK DIAGRAM OF TEST SETUPS
N) Nemko

Nemko Canada Inc. Report Number: 103079-1TRFWL
Specification: FCC Part 15 Subpart E

Appendix C: Block Diagram of Test Setups

Radiated Emissions above 30MHz Test Site
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d |
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1 search
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H turntable
X
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To test receiver

AC Power Line Conducted Emissions

L} L}
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(] (]

) ) SPECTRUM

: EUT L.LS.N. ; ANALYZER OR
: : TEST RECEIVER
(] (]
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